



Material and Engineering Laboratory

# TEST REPORT



REPORT NO. TV-19-00563  
PAGE NO. 1 OF 1  
DATE: Mar. 6, 2019

Magnus Pro International  
505 USA Pkwy, McCarran, Nevada, United States

Product Name Magnus Pro OPTIMUM  
Product Submitted By SGS LABORATORY SERVICES (M)  
Date of Sample Received Feb. 21, 2019  
Date of Testing Feb. 21, 2019~Mar. 6, 2019  
Remark 1.The information mentioned in the above section is provided by Client  
(Exclude Date of Sample Received and Date of Testing)  
2.The following report content marks # is provided by Client

=====  
Test Result:

Test Item	Test Method	Result	#Requirement	Conclusion
Rating Adhesion by Tape Test - X Cut	ASTM D3359-17			
a. Dry		5B	5B	PASS
b. Wet		5B	5B	PASS

Note : 1.Accordance Scale(ASTM D3359 Method B) :

- 5B The edges of the cuts are completely smooth; none of the squares of the lattice is detached.
- 4B Small flakes of the coating are detached at intersections; less than 5 % of the area is affected.
- 3B Small flakes of the coating are detached along edges and at intersections of cuts. The area affected is 5 to 15 % of the lattice.
- 2B The coating has flaked along the edges and on parts of the squares.The area affected is 15 to 35 % of the lattice.
- 1B The coating has flaked along the adges of cuts in large ribbons and whole squares have detached. The are affected is 35 to 65 % of the lattice.
- 0B Flaking and detachment worse than Grade 1

- 2. # Pass : Meet the requirement of 5B
- Fail : Does not meet the requirement of 5B

----- oOo -----

The required specification(s) offered in this test report is/are for reference only.  
The conformity judgment is at the Applicant's final verdict.